



DELHI ANALYTICAL RESEARCH LABORATORY

(A GOVERNMENT APPROVED & ISO 9001 : 2008 CERTIFIED TESTING LABORATORY)

Plot No. 2, Timber Block, Jhilmil Industrial Area, Delhi-110095

NABL Approved, MOEF Approved & Fssai Approved Laboratory

E-mail : darltesting@gmail.com, info@darltesting.org, Ph. : 011-43545890, 09717324010

TEST REPORT

Report no.	820201215M021	Date of receipt	15/12/2020
Issued to.	Innovation Center For Applied Nanotechnology 2771 Garia Main Road Garia, Kolkata-700084.	Test started on	15/12/2020
		Date of reporting	18/12/2020
		Issue of test report	18/12/2020
Submitted by.	Innovation Center For Applied Nanotechnology 2771 Garia Main Road Garia, Kolkata-700084.	Ref. No.	N.S.
		Sample Quantity	1 Swab
		Batch no.	N.S.
Sample name.	Swab Test (Steering) of Mahindra Scorpio	Manufacturing Date	N.S.
Sample Collected from	C/o Rohit Kolte, 401, Vista 1, Uniworld city, Opp Karigiri Bhavan, New Town, Action Area 3, Kolkata.	Expiry Date	N.S.

Description: - One sample of "Swab Test (Steering) of Mahindra Scorpio" was collected by us on Dated - 14/12/2020.

S. No	Parameter	Unit	Interim Results in 72 Hours	Test method
1.	Total plate count	cfu/25sq. cm	2120	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
2.	E. coli	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
3.	S. aureus	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
4.	Pseudomonas aeruginosa	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
5.	B. cereus	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
6.	S. epidermidis	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
7.	Candida albicans	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
8.	Aspergillus brasiliensis	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)

REPORT REMARK: Party asked for above test only.

Note : 1. The results are related to the test items only. 2. Sample will be destroyed after one month from the date of issue of test report.
3. This report is not be reproduced wholly or in part and cannot be used as an evidence in the court of law and should not be used in any advertising media without written consent.



DELHI ANALYTICAL RESEARCH LABORATORY

(A GOVERNMENT APPROVED & ISO 9001 : 2008 CERTIFIED TESTING LABORATORY)

Plot No. 2, Timber Block, Jhilmil Industrial Area, Delhi-110095

NABL Approved, MOEF Approved & Fssai Approved Laboratory

E-mail : darltesting@gmail.com, info@darltesting.org, Ph. : 011-43545890, 09717324010

TEST REPORT

Report no.	820201215M023	Date of receipt	15/12/2020
Issued to.	Innovation Center For Applied Nanotechnology 2771 Garia Main Road Garia, Kolkata-700084.	Test started on	15/12/2020
		Date of reporting	18/12/2020
		Issue of test report	18/12/2020
Submitted by.	Innovation Center For Applied Nanotechnology 2771 Garia Main Road Garia, Kolkata-700084.	Ref. No.	N.S.
		Sample Quantity	1 Swab
		Batch no.	N.S.
Sample name.	Swab Test (Inside Lock & Handle) of Mahindra Scorpio	Manufacturing Date	N.S.
Sample Collected from	C/o Rohit Kolte, 401, Vista 1, Uniworld city, Opp Karigiri Bhavan, New Town, Action Area 3, Kolkata.	Expiry Date	N.S.

Description: - One sample of "Swab Test (Inside Lock & Handle) of Mahindra Scorpio" was collected by us on
Dated - 14/12/2020.

S. No	Parameter	Unit	Interim Results in 72 Hours	Test method
1.	Total plate count	cfu/25sq. cm	1970	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
2.	E. coli	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
3.	S. aureus	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
4.	Pseudomonas aeruginosa	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
5.	B. cereus	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
6.	S. epidermidis	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
7.	Candida albicans	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
8.	Aspergillus brasiliensis	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)

REPORT REMARK: Party asked for above test only.

Authorized Signatory
[Signature]

Note : 1. The results are related to the test items only. 2. Sample will be destroyed after one month from the date of issue of test report.
3. This report is not be reproduced wholly or in part and cannot be used as an evidence in the court of law
and should not be used in any advertising media without written consent.



DELHI ANALYTICAL RESEARCH LABORATORY

(A GOVERNMENT APPROVED & ISO 9001 : 2008 CERTIFIED TESTING LABORATORY)

Plot No. 2, Timber Block, Jhilmil Industrial Area, Delhi-110095

NABL Approved, MOEF Approved & Fssai Approved Laboratory

E-mail : darltesting@gmail.com, info@darltesting.org, Ph. : 011-43545890, 09717324010

TEST REPORT

Report no.	820201215M024	Date of receipt	15/12/2020
Issued to.	Innovation Center For Applied Nanotechnology 2771 Garia Main Road Garia, Kolkata-700084.	Test started on	15/12/2020
		Date of reporting	18/12/2020
		Issue of test report	18/12/2020
Submitted by.	Innovation Center For Applied Nanotechnology 2771 Garia Main Road Garia, Kolkata-700084.	Ref. No.	N.S.
		Sample Quantity	1 Swab
		Batch no.	N.S.
Sample name.	Swab Test (Dash Board) of Mahindra Scorpio	Manufacturing Date	N.S.
Sample Collected from	C/o Rohit Koite, 401, Vista 1, Uniworld city, Opp Karigiri Bhavan, New Town, Action Area 3, Kolkata.	Expiry Date	N.S.

Description: - One sample of "Swab Test (Dash Board) of Mahindra Scorpio" was collected by us on Dated - 14/12/2020.

S. No	Parameter	Unit	Interim Results in 72 Hours	Test method
1.	Total plate count	cfu/25sq. cm	2860	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
2.	E. coli	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
3.	S. aureus	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
4.	Pseudomonas aeruginosa	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
5.	B. cereus	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
6.	S. epidermidis	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
7.	Candida albicans	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
8.	Aspergillus brasiliensis	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)

REPORT REMARK: Party asked for above test only.

Note : 1. The results are related to the test items only. 2. Sample will be destroyed after one month from the date of issue of test report.
3. This report is not be reproduced wholly or in part and cannot be used as an evidence in the court of law and should not be used in any advertising media without written consent.



DELHI ANALYTICAL RESEARCH LABORATORY

(A GOVERNMENT APPROVED & ISO 9001 : 2008 CERTIFIED TESTING LABORATORY)

Plot No. 2, Timber Block, Jhilmil Industrial Area, Delhi-110095

NABL Approved, MOEF Approved & Fssai Approved Laboratory

E-mail : darltesting@gmail.com, info@darltesting.org, Ph. : 011-43545890, 09717324010

TEST REPORT

Report no.	820201215M022	Date of receipt	15/12/2020
Issued to.	Innovation Center For Applied Nanotechnology 2771 Garia Main Road Garia, Kolkata-700084.	Test started on	15/12/2020
		Date of reporting	18/12/2020
		Issue of test report	18/12/2020
Submitted by.	Innovation Center For Applied Nanotechnology 2771 Garia Main Road Garia, Kolkata-700084.	Ref. No.	N.S.
		Sample Quantity	1 Swab
		Batch no.	N.S.
Sample name.	Swab Test (Gear Lever) of Mahindra Scorpio	Manufacturing Date	N.S.
Sample Collected from	C/o Rohit Kolte, 401, Vista 1, Uniworld city, Opp Karigiri Bhavan, New Town, Action Area 3, Kolkata.	Expiry Date	N.S.

Description: - One sample of "Swab Test (Gear Lever) of Mahindra Scorpio" was collected by us on Dated - 14/12/2020.

S. No	Parameter	Unit	Interim Results in 72 Hours	Test method
1.	Total plate count	cfu/25sq. cm	2250	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
2.	E. coli	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
3.	S. aureus	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
4.	Pseudomonas aeruginosa	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
5.	B. cereus	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
6.	S. epidermidis	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
7.	Candida albicans	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)
8.	Aspergillus brasiliensis	/ 25sq. cm	No Growth	DARL-SOP-MICRO-031/ ISO-18593:2018(E)

REPORT REMARK: Party asked for above test only.

Note : 1. The results are related to the test items only. 2. Sample will be destroyed after one month from the date of issue of test report.
3. This report is not be reproduced wholly or in part and cannot be used as an evidence in the court of law and should not be used in any advertising media without written consent.